
 

 
PROPOSED UMKHOMAZI WATER PROJECT PHASE 1  

Potable Water Component 
 

 

EIA REPORT  
 
 

DRAFT 
 

 
June 2016 

 

 
DEA Ref. No.:  14/12/16/3/3/3/95 

 
 
 
 

 



uMWP-1 Potable Water Component EIA Report (Final) 

 

 

June 2016  i 
 

 

 

EXECUTIVE SUMMARY 

A. PROJECT BACKGROUND AND MOTIVATION 

 

The current water resources of the Integrated Mgeni Water Supply System (WSS) are 

insufficient to meet the long-term water requirements of the system. Pre-feasibility 

investigations indicated that Phase 1 of the uMkhomazi Water Project (uMWP-1), which 

entails the transfer of water from the undeveloped uMkhomazi River to the existing 

Integrated Mgeni WSS, is the scheme most likely to fulfil this requirement. 
[...]
Smithfield Dam is planned with retention time not less than 0.3 years and 11.6 km 

impounded river length at full supply level. This will reduce turbidity, suspended 

solids, iron, manganese and total phosphorus values by at least 50% (Umgeni 

Water, 2013). 

 

Table 19 was drawn up using data extracted from the Water Quality Assessment 

Report (Umgeni Water, 2013). This table depicts minimum, average and 

maximum contaminant levels only for constituents that were identified from the 

Report that need to be considered for the design of the new water treatment 

plant.  

 

Final design values were then defined, taking into account reductions in certain 

parameters due to impoundment but also increases in other parameters due to 

eutrophication. 

  



uMWP-1 Potable Water Component EIA Report (Final) 

 

June 2016  69 
 

Table 19: Main Parameters Considered for Design of New uMkhomazi WTW 

Contaminant Units 
Raw Water Inflow Plant Design Values 

Min. Av.* Max. Min. Av. Max. 
        

Algal Count  Cells/ml  0  1 147  22 103  500  3 000  8 300  

Alkalinity  mg/l CaCO3  13  33  61  10  28  55  

Calcium  mg/l as Ca  2  6.3  11.5  2  6  11.5  

Chlorophyll a  μg/l  0.5  0.7  2.8  2  6  16  

E.coli  Count/100 ml  <10  873  14 140  40  140  3 000  

Iron  mg/l as Fe  0.1  1.0  18  0.1  0.8  2  

Magnesium  mg/l as Mg  1.4  2.7  8.4  1.5  2.7  8.0  

Manganese  mg/l as Mn  0  0.06  2.5  0  0.1  0.5  

pH   6.8  -  8.9  7.2  7.8  8.5  

Soluble Organic Carbon  mg/l as C  1.2  2.3  3.75  0.5  2.3  4.0  

Suspended Solids  mg/l  2  92  4240  2  22  400  

Total Hardness  mg/l as CaCO3  11  27  63  11  27  63  

Total Organic Carbon  mg/l as C  0.4  2.5  19.6  0.4  2.3  19.6  

Total Phosphorus  μg/l as P  7.5  50.3  1988  7.5  50  1 000  

Turbidity  NTU  1.4  91  5 530  2  45  800  
 

* Highest Average value was chosen from the three inflow sources under consideration. 

 

When choosing most appropriate unit processes to treat the above raw water, the 

following water quality aspects need to be taken into consideration:  

 Significant elevated turbidities can be expected to occur occasionally at the 

abstraction point due to high peak inflow values and under severe storm 

conditions. These turbidity peaks may not be sufficiently reduced in the 

envisaged Smithfield Dam because of the relatively small impoundment size 

of 0.3 years;  

 The envisaged impoundment size is, however, sufficiently large to significantly 

reduce suspended material, notably silt particles, which will be removed by 

sedimentation;  

 The bacteriological quality of the inflow will also improve due to in-dam 

processes when an impoundment as envisaged is provided;  

 The envisaged impoundment (Smithfield Dam) is anticipated to be 

mesotrophic, i.e. enriched with nutrients, which will result in occasional 

blooms of nuisance algal species. This will initially be manageable with proper 

dam operation such as spilling, scouring and abstracting raw water from the 

aerobic zone for treatment in the WTW. However, raw water quality in the 

impoundment may deteriorate in future due to increased nutrient discharge 

into the catchment area of the river. Latter will result in the envisaged dam 



uMWP-1 Potable Water Component EIA Report (Final) 

 

June 2016  70 
 

becoming eutrophic and will require treatment in a WTW to reduce mainly 

organic carbon and microbial by-products;  

 Thermal stratification during summer with dam turnover (de-stratification) in 

autumn is highly likely. This will result in elevated metal concentrations, 

notably iron and manganese, which will be liberated from the sediments under 

anoxic conditions and must be removed in the treatment plant; and 

 The raw water is very soft with average Total Hardness of only 27 mg/l as 

CaCO3. Untreated, the final water will be very aggressive and will therefore 

require lime stabilisation during treatment.  

 

 Physical-Chemical Assessment 9.4.3.2

Laboratory tests to simulate physical-chemical processes were conducted on the 

main raw water sources that will feed the envisaged uMkhomazi WTW, being the 

uMkhomazi River (sample taken at Lundy’s Hill Weir), Luhane Smithfield inflow 

and Baynesfield Dam. Stabilisation, iron and manganese removal, turbidity 

reduction and disinfection to achieve potable water standards were assessed. 

Sludge dewatering and thickening was also addressed, since it is anticipated that 

large volumes of clarifier underflow and filter washwater will be produced by the 

new WTW. 

 

Chemicals that will be used at the new uMkhomazi WTW as well as the annual 

consumption for a 500 Ml/d (Phase 1) treatment works have been established 

based on the water quality and physical-chemical assessments. Table 20 reflects 

envisaged minimum, average and maximum chemical dosages that the new 

WTW will have to apply to treat the raw water to potable water standard. These 

dosages are also very much in line with what UW is currently using at their other 

plants dealing with similar river water, e.g. Midmar, Wiggins and Durban Heights 

WTW. 

  



uMWP-1 Potable Water Component EIA Report (Final) 

 

June 2016  71 
 

Table 20: Envisaged Chemicals and Application Range for Phase 1 (750 Ml/d) 

Chemical/Additive Units 

Envisaged Application 
Range (mg/l) 

Phase 1 
Annual Average 

Consumption 
(Ton/year) 

Phase 2 
Annual Average 

Consumption 
(Ton/year) 

Min. Av. Max. 
       

Alum mg/l * 10 15 25 2 738 6 844 

Bentonite mg/l* 0 3 5 548 1 369 

Lime 
- Stabilisation 
- Sludge treatment 

 
mg/l * 
mg/l sludge 

 
8 

120 

 
10 
150 

 
16 
180 

 
1 825 
126 

 
4 563 
318 

Chlorine (gas): 
- Pre-chlorination 
- Final chlorination 

 
mg/l as Cl2 
mg/l as Cl2 

 
1.0 
2.0 

 
1.5 
2.0 

 
3.0 
2.0 

 
274 
365 

 
684 
913 

Poly electrolyte (U3500®): 
- Flocculation 
- Sludge treatment 

 
mg/l * 
kg/T DS 

 
0 

4.5 

 
1 
9 

 
2 

13.5 

 
183 

1 188 

 
456 

2 988 

Potassium Permanganate mg/l as KMnO4 0.6 1.0 1.6 183 456 
 

* mg/l as commercially delivered product 

 

9.4.4 Process and Plant Design  

 Basic Design Philosophy  9.4.4.1

The general and specific design aspects that have been taken into consideration 

when selecting specific unit processes for the uMkhomazi WTW include:  

 

1. Raw water source. A new plant must cater for all typical river water 

conditions and changes in raw water quality due to seasonal changes in 

inflow, stratification and inversion of a dam. It is, however, envisaged that the 

impact thereof will be smoothened through optimum dam management, such 

as regular dam scouring and spilling, and controlling abstraction depth to 

ensure that only water from the aerobic zone will be fed into the new WTW. 

The rather short impoundment retention time of 0.3 years, as currently 

envisaged for the Smithfield Dam, will result in more profound fluctuations in 

raw water quality reaching the plant than, for example at Midmar, where latter 

dam has a 1.25 year retention time.  

 

2. Operation and maintenance. Emphasis was placed on simple, operation, 

ease of maintenance and minimal process adjustments, coupled to familiar 

processes as also used at other plants operated by Umgeni Water personnel. 

It can be assumed that operators will be rotated between existing treatment 



uMWP-1 Potable Water Component EIA Report (Final) 

 

June 2016  72 
 

works at Umgeni Water and if similar unit processes as employed at Midmar, 

Durban Heights and Hazelmere WTW can also be employed at the 

uMkhomazi WTW, it would have an added operational benefit.  

 

3. General design aspects. The following aspects have been taken into 

account for choosing a specific unit treatment process:  

 Known by Umgeni Water, well-proven unit processes preferred;  

 Availability of electricity is limited and power costs are expensive – energy-

intensive unit processes were avoided;  

 Simplicity with regards to operation and maintenance;  

 Limited reliance based on skilled personnel;  

 Routine maintenance to be performed by locally trained personnel;  

 Duplication of critical equipment such as pumps and valves to ensure 

limited stocks of spares can be kept on site.  

 

4. Specific design aspects. The Technical Feasibility Study, as Phase 1 of the 

uMkhomazi Water Project required specific attention to be given to the 

following important aspects for a new WTW:  

 Small footprint. Whereas several locations have been identified as 

possible sites for the new WTW, all of these sites will require expropriating 

and compensating current land owners for their valuable, productive 

agricultural land and/or will impact on the landscape. Public meetings 

conducted in October 2013 for the EIA of this project profoundly 

highlighted the necessity of minimizing the land area to be expropriated 

and reducing the overall size of the plant to reduce visibility thereof and to 

easier blend in with the surrounding natural landscape. Reducing the 

footprint of a unit process substantially can only be achieved when 

employing high-rate technology. Therefore, even where conventional 

treatment processes were chosen, an in-depth investigation of latest, high-

rate technology in that field was undertaken in order to reduce the overall 

footprint of the plant.  

 Limited headloss available. The prefeasibility investigation concluded in 

1999 recommended that the new WTW should be located downstream of 



uMWP-1 Potable Water Component EIA Report (Final) 

 

June 2016  73 
 

a new dam at Smithfield and discharge treated water via gravity pipeline 

into the Umgeni Water bulk distribution system at Umlaas Road. Initial 

headloss calculations between these two points showed that there will, at 

times of low water levels in the dam, only be approximately 10 m of spare 

headloss available that can be used by the WTW for gravity-flow 

processes.  

 

 Treatment Processes and Design Capacity for New WTW  9.4.4.2

Based on Water Quality (Section 9.4.3) and Physical-Chemical Assessment 

(Section 9.4.4) of the raw water it was decided to employ conventional water 

treatment processes as typically applied in river water treatment plants, also for 

the new uMkhomazi WTW. The final water will comply with the guidelines laid 

down by SANS 241: 2011 for drinking water.  

 

Basic treatment process train selected 

The basic unit processes that were chosen and need to be incorporated will be:  

 Chemical dosing, allowing for:  

o Oxidation of iron and manganese;  

o Stabilization;  

o Addition of a coagulant/flocculant;  

o Addition of a ballasting agent;  

o Chlorination – pre and post chlorination is required.  

 Flash mixing and coagulation;  

 Flocculation;  

 Sedimentation;  

 Filtration;  

 Disinfection; and 

 Sludge dewatering and thickening.  

 

An overview of the typical treatment steps to produce potable water is provided in 

Table 21.  

  



uMWP-1 Potable Water Component EIA Report (Final) 

 

June 2016  74 
 

Table 21: Typical Treatment Steps in Potable Water Production (adapted from WRC, 2008) 

Step Description Purpose 
   

Pre-chlorination Addition of chlorine to the raw water. Disinfection and oxidation.   
Oxidation effective to remove colour, 
iron and/or manganese. 
Disinfection prevents biofilm growth in 
channels, settling tanks and filters. 

Potassium 
permanganate 
addition 

Oxidation of iron and manganese  Precipitation of iron and manganese 
for subsequent removal in filters. 

pH adjustment/ 
stabilisation 

Addition of chemicals such as lime, 
soda ash or carbon dioxide which 
change the pH. 

Adjust the pH to fall in a required range 
for good floc formation and/or to 
prevent corrosion or excessive scaling 
in the distribution system. 

Coagulation Addition and flash mixing of coagulants 
(also called flocculants) such as alum 
and/or polymer solutions to raw water. 

Add chemicals which produce small 
floc. Floc contains many of the 
contaminants present in the original 
raw water. 

Flocculation Formation of floc in channels or tanks - 
stage between coagulant addition and 
the settling tanks. 

Form larger flocs, which settle and are 
thereby easy to remove in settling 
tanks. 

Settling Floc sinks to bottom of the settling tank 
and is discharged as underflow to 
waste. Clarified water is discharged on 
top as overflow for further treatment. 

Removal of floc formed in coagulation 
and flocculation steps. 

Filtration Water is filtered through a granular 
media 

Removal of floc or particles not 
removed in the settling tanks. 

Disinfection/ 
post-
chlorination 

Addition of chlorine to the filtered 
water. Final water storage reservoir. 

Killing of microbes in the final water 
and provide residual disinfection 
capacity to prevent later reinfection of 
final water. 

Finished water 
storage 

After disinfection, the treated water 
flows to a storage reservoir on or near 
the plant. 

Allow sufficient time for the chlorine to 
act and ensure an adequate supply of 
water during periods of high demand 
or disruptions to the operation of the 
plant. 

Sludge 
treatment and 
washwater 
recovery 

Dirty backwash water and/or sludge 
from the settling tanks is dewatered.  
Sludge is disposed, water recovered 
as far as possible and returned to 
plant.  

Reduces water losses on the plant, 
reduces waste sludge load and avoids 
discharging sludge and spent 
backwash water to either a natural 
water body or into the environment. 

 

Figure 15 depicts the envisaged process schematics for the plant and unit 

processes. The layout of the proposed WTW is depicted in Figure 16.  

 

The footprint of the entire plant will be 600 m by 350 m (21 Ha), which will include 

space for a separate sludge treatment plant. Drawings are also provided in 

Appendix F. 

 



uMWP-1 Potable Water Component Scoping Report (Final) 
 

 

June 2016  75 
 

 
Figure 15: Process schematics of the uMkhomazi WTW  



uMWP-1 Potable Water Component Scoping Report (Final) 
 

 

June 2016  76 
 

 

 

 
Figure 16: Proposed WTW layout 



uMWP-1 Potable Water Component Scoping Report (Final) 

 

 

June 2016  77 
 

The following water treatment processes and auxiliary facilities have been 

proposed for the uMkhomazi WTW:  

1) Pre-chlorination, water stabilisation with lime and iron and manganese 

oxidation with potassium permanganate will be performed at or upstream of the 

inlet works of the plant. Mixing will occur inherently while water is transferred 

through the distribution tower, which distributes the raw water to the separate 

treatment plant trains;  

2) Coagulation with alum will be done using mechanical mixing to achieve the 

desired mixing intensity as hydraulic or static mixers will require excessive static 

headloss, which is not available;  

3) Flocculation with an organic polyelectrolyte will be done using mechanical 

mixing to achieve the desired mixing intensity. As with coagulation, this is 

preferred over hydraulic mixing methods since this will conserve static headloss;  

4) Clarification/sedimentation will be performed using high-rate clarifiers that may 

employ bentonite as ballasting agent and will include sludge recirculation for the 

rapid formation of heavy flocs. These high rate clarifiers significantly reduce the 

overall plant footprint. Scraper bridges will collect waste sludge for removal to the 

sludge handling facility;  

5) Rapid gravity sand filters with a dual-media bed of anthracite and silica sand 

will be used to ensure maximum floc penetration and filter run times. Double bed 

filters will be used with a filtration rate not exceeding 10 m/h. Backwashing will be 

done using both air and water;  

6) Granular activated carbon (GAC) filtration has been allowed for in the plant 

design, even though the initial plant will not include this treatment step. If the 

source water becomes enriched with nutrients at a later stage GAC will be 

necessary for the removal of organic material;  

7) Chlorination using chlorine gas will give residual disinfection capability to 

prevent contamination of the final water in the water distribution system;  

8) Final water will be stored on site in an 80 000 m³ intermediate tank to serve the 

plant’s final water demand, with a retention time of 3 hours;  

9) An additional, 564 000 m³ final water storage reservoir, serving the distribution 

system downstream, will be provided on site to allow for 11.2 h storage capacity 

at full production;  



uMWP-1 Potable Water Component Scoping Report (Final) 

 

 

June 2016  78 
 

10) Various auxiliary facilities have also been included in the WTW design. These 

will be vital in the successful operation of the plant:  

 Chemical storage and dosing of all chemicals coagulants and flocculants, 

including alum, potassium permanganate, lime, polyelectrolyte, bentonite and 

chlorine. Dry feeding of alum, lime, potassium permanganate and bentonite is 

suggested, while provision will be made for the preparation and dosing of dry 

as well as liquid polyelectrolyte;  

 Chlorination installation will allow for the application of chlorine to the raw 

water (pre-chlorination) as well as the final water (post-chlorination). The 

chlorination equipment will be housed in a separate building from all other 

chemicals for safety reasons. All necessary safety equipment as well as a 

chlorine neutralisation scrubber system need to be provided;  

 Clarifier underflow, sand filter backwash and GAC filter backwash water will 

be 46.4 ML/d (at 1% (m/m) DS content), which will be collected and treated in 

a dedicated sludge handling facility on site. The water recovered by this 

facility will be returned to the inlet works of the plant while the thickened and 

dried final sludge will be disposed of off-site;  

 The final, waste sludge produced will be 0.92 tons/day at 50% (m/m) DS 

content;  

 Various options are under consideration for the disposal of the sludge (refer to 

Section 9.4.5);  

 Water for backwashing of the sand and GAC filters will be stored in a 

washwater reservoir on site. The reservoir is filled with chlorinated water from 

the chlorine contact tank;  

 Facilities at the plant will include a control room, laboratory, operator change 

rooms and ablutions, chemical make-up and storage area, general storage 

areas; and 

 Site services will include security fencing with access control, flood lighting, 

access road to the plant, sanitation, safety equipment and adequate drainage.  

 

It is intended that the plant operations will be similar to that of the Midmar WTW. 

Photographs of the Midmar WTW are provided in Figure 17.   

  



uMWP-1 Potable Water Component Scoping Report (Final) 

 

 

June 2016  79 
 

 

  
Access gate Offices and plant 

  
Chlorine room Poly flocculent storage tanks 

   
Clarifiers 

  
Filters Sludge treatment plant 

 

Figure 17: Photographs of Midmar WTW   



uMWP-1 Potable Water Component Scoping Report (Final) 

 

 

June 2016  80 
 

Plant design capacity 

The complete, new uMkhomazi WTW was planned to provide 1 250 Ml/d of final 

water to consumers, of which 500 Ml/d will be provided under Phase 1. Table 22 

reflects how the actual available capacity will then correspond with projected 

future demand and recommended minimum availability. For “Recommended 

Availability” in the below table, the actual demand plus 20% is used, which 

corresponds to UW’s design philosophy, viz. to have 20% excess capacity 

available to take process units such as filters and/or clarifiers out of operation for 

cleaning and maintenance purposes.  

 

Table 22: Water Demand, Recommended Plant Capacity and Actual Design Capacity for 

Phase 1 

 Units 
Projected 
Demand 

Recommended 
Availability* 

Actual Availability 
(as per Design) 

     

Water Demand:  
 Up to 2022 
 2023 to 2031  
 2032 to 2043  

 
Ml/d  
Ml/d  
Ml/d  

 
up to 215 
215 to 240 
335 to 375 

 
0 

288 
450 

 
0 

375 
500 

 

* Recommended Availability = Expected Demand plus 20% 

 

From Table 22 it can be seen that spare treatment capacity will be available from 

the envisaged first inception of Phase 1 in 2023. This spare capacity is important 

to have, since it will serve as emergency capacity to augment supply to 

consumers if a serious breakdown is encountered at any of the other big 

treatment plants of Umgeni Water. 

  

Although the complete plant capacity of 1 250 Ml/d has been considered when 

drawing up process flow diagrams, setting aside the required plant area and 

planning the plant layout, the Conceptual Design allows for Phase 1 requiring 

only 500 Ml/d.  

 

The Phase 1 capacity of 500 Ml/d will be provided in four major, parallel trains. 

This is due to the fact that the projected demand by the time this project has 

realised in 2023 will already be 215 Ml/d, growing to 340 Ml/d within ten years 

from completion. The first five years are seen as crucial for the plant to prove 

itself, viz operators can get experience in running the plant, production at full 



uMWP-1 Potable Water Component Scoping Report (Final) 

 

 

June 2016  81 
 

design capacity is possible and uninterrupted and sustainable production can be 

maintained.  

 

A process flow diagram based on the selected treatment processes and above 

design capacity is contained in Appendix F.  

 

9.4.5 Management of WTW Residues 

Residuals generated by the treatment process will include coagulation solids (sludge) and 

spent backwash. 

 

 Sludge Thickening and Dewatering 9.4.5.1

The waste sludge from the high-rate clarifiers and backwash water from the rapid 

gravity sand filters (RGSF) and granular activated carbon (GAC) filters gravity 

flows to a sludge thickening and dewatering facility. The objective of the 

dewatering and thickening facility is to first obtain a blended sludge with more or 

less uniform consistency. This sludge will then be thickened and dewatered as far 

as possible to give a waste product high is solids for disposal off-site, while 

recovering as much as possible wastewater, which will be recycled back to the 

plant, at the inlet works of the WTW. The sludge handling facility consists of two 

unit treatment processes, viz. new generation sludge thickeners and belt presses.  

 

The sludge entering the sludge handling facility consists of various streams with 

different sludge consistency. In order for the sludge thickeners to operate 

optimally, a uniform or homogeneous sludge first needs to be produced from the 

various sludge streams. This is done in a sludge holding tank, where blowers are 

used to mix the sludge and to obtain a uniform sludge concentration throughout 

the tank. Without blowers, the sludge would settle to the bottom of the tank and a 

uniform concentration for downstream processing in the sludge thickeners would 

not be achieved.  

 

The process for sludge thickening is almost identical to the high rate clarification 

process with sludge recycling in a sludge contact clarifier. For clarification, the 



uMWP-1 Potable Water Component Scoping Report (Final) 

 

 

June 2016  82 
 

desired result is to get the liquid component as pure and free of solids as 

possible, while the solid component is discharged for further treatment. For 

sludge thickening, this is reversed. The aim is to get the solids component as 

concentrated (dewatered) as possible and discharging the liquid component back 

to the inlet of the plant. Advanced coagulation and flocculation methods used for 

clarification are also used for sludge thickening, with solid and liquid components 

eventually being separated in a lamella clarifier. The clarifier underflow draw-off is 

the thickened sludge, which is then further dewatered typically in centrifuges or 

belt presses, while the clarifier overflow is returned to the inlet works to be treated 